Oral antiviral agents for covid NHS
positive patients in primary  Fat and North
Care NHS Trust

Mark Leamon (Pharmacist Manager — Clinical Services)
Krupa Mandalia (Pharmacist Manager — Medicine)

Wednesday 5" June 2024

# ProudToBeENHT



Contents East andmmrth

Hertfordshire
NHS Trust

« Background to CMDU service (December 2021 to
present)

« Current pathway for patients to obtain oral antivirals

* Where does Paxlovid® and molnupiravir fit in the
treatment pathway

* Focus on Paxlovid®
* Focus on Molnupiravir
* Questions

2 | Oral antiviral agents for covid positive patients in primary care




Background to CMDU service e
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« Covid Medicine Delivery Unit service

 National call to arms worked up and launched on 16%
December 2021

 Specific aim — “to reduce the severity of symptoms for
clinically vulnerable patients in order to prevent
hospital admission”

 Service designed to reduce burden on secondary care
so that only the most critically unwell covid patients
were being admitted into hospital
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* Three CMDU services set up within HWE ICB:
* Lister Hospital, Stevenage
* Princess Alexandra Hospital, Harlow
« Watford General Hospital, Watford

 Similar set up:
« Covid positive patients identified in community
« Telephone triage with patient
« Treatment decision made (if patient eligible)
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* Treatment options:
 Neutralising monoclonal antibody:
» Sotrovimab
|V antiviral:
« Remdesivir (initially licensed to treat ebola)
 Oral antivirals:
« Paxlovid®
* Molnupiravir
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* From 16" December 2021 to 315t March 2024:
« >6,000 patients triaged
« 2,590 patients treated (43%)
« 865 treated with sotrovimab (33%)
* 9 treated with remdesivir (0.3%)
» 45] treated with Paxlovid® (17.4%)
* 1,265 treated molnupiravir (48.8%)

 Pattern of referrals mirrored local and national
prevalence data
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« From 1St April 2024, access to anti-covid drugs for
patients in primary care changed

* The 3 secondary care CMDUs were decommissioned
and replaced by an ICB wide service primarily provided
by HUC

* For the 1sttime oral antivirals are available in
community via FP10 prescriptions
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Paxlovid® and molnupiravir in Eastandmmrth

Hertfordshire

treatment pathways
* Eligibility criteria is key to access for covid treatments

« National commissioning has changed multiple times
over past 2.5 years

» Current latest guidance:
« NICE TA 878
* https://www.nice.org.uk/quidance/ta878
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Paxlovid® and molnupiravir in Eastandmmrth

Hertfordshire

treatment pathways

Check to ensure patient meets
ALL essential eligibility criteria

¥
SARS-CoV-2 infection is confirmed either
by: Onset of COVID-19 Patient is a member of the
= Polymerase chain reaction (PCR) test AND symptoms is within the last AND ‘highest’ risk group or
= Lateral flow test (LFT) registered via 5 days ‘expanded cohort’
gov.uk or via 119)
¥

Check tc ensure patient meets NONE
of the essential exclusion criteria

¥
OR-OR-OR-OR.

Patients can only be considered for available treatment options provided ALL of the above essential criteria are satisfied
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Paxlovid® and molnupiravir in Eastandmmrth

Hertfordshire

treatment pathways

. ngh risk groups:
* Down’s syndrome and other genetic disorders
 Solid cancer

Haematological diseases and haematological stem cell
transplant (?—ISCT) recipients

Renal disease

Liver disease

Solid organ transplant recipients
Immune-mediated inflammatory disorders (IMID)
Respiratory disease

Immune deficiencies

HIV/AIDs

Neurological conditions

« Patients fitting into the criteria above — eligible for Paxlovid®
or molnupiravir
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Paxlovid® and molnupiravir in Eastandmmrth

treatment pathways e
« Expanded cohort:
« Aged 85 years and over

- End-stage heart failure who have a long-term ventricular
assistance device

« Organ transplant waiting list

« Aged 70 years and over, or who have a BMI of 35 kg/m? or
more, diabetes or heart failure, and:

e are resident in a care home, or
- are already hospitalised

- Patients fitting into the criteria above — eligible for
Paxlovid® only

o https://www.nice.orq.uk/quidance/ta878/chapter/5-
Supporting-information-on-risk-factors-for-progression-to-
severe-COVID-19
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Paxlovid® and molnupiravir in

treatment pathways

Patient meets ALL essential criteria & NONE of the essential exclusion criteria

(and patient consented for treatment)

¥

Only option
A 4

Sotrovimab

A

¥

Review HUC decision regarding I
contraindication for Paxlovid®

Only use sotrovimab if:

=  Treatment with Paxlovid®
is confraindicated for any
reason

- Patient able to attend for IV
treatment without requiring
Trust provided transport

r Firstline

If Paxlovid®
not suitable

Paxlovid®

A 4

Second line
A 4

" Meoelnupiravir

¥

Only use Paxlovid® if:

= Patient does NOT have a history of
advanced decompensated liver disease
or stage 4-5 chronic kKidney disease
(eGFR <30mL/minute)

¥

¥

Do not use sotrovimab if:

= Insufficient capacity to
administer IV infusion

- Sympiom onset / positive
result would be =5 days at
point of next available I/
infusion slot

- Age = 18 years

=  Patient's sole qualifying
medical condition is listed
in the ‘expanded cohorts’
which are only suitable for
treatment with Paxlovid®

Do not use Paxlovid® if:

= Age = 18 years

-  Pregnancy

= Patient taking any of the medications
that cause significant drug-drug
interactions

=  Patient's has a history of significant
liver disease

- Patient has a history of chronic Kidney
disease (CrCl = 30mL/minute)

=  Unable to obtain an accurate drug
history and medical history despite
utilising a range of sources

A 4

Only use molnupiravirif:

=  Paxlovid® and sotrovimab
contraindicated or not
possible for any reason

b

Do not use molnupiravir if:

= Age = 18 years

=  Pregnancy

-  Patient's sole qgualifying
medical condition is listed
in the ‘expanded cohorts’
which are only suitable for
treatment with Paxlovid®

NHS
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- Combination product of two antiviral agents:
« Nirmatrelvir 150mg tablets
* Ritonavir 100mg tablets

44 .,
I/ ,/'/ \‘_\\ AN
ritonavir ritonavir
100 mg ) 100 mg
\ film-coated tablet | film-coated tablet
PAXLOVID™
/// . \‘\.\ //" \\\
/PF-07321332  |PF-07321332)
150 mg 150 mg
film-coated film-coated g
\ tablets ) tablets | R
W ‘&'— J & \
\@Pﬁy _AMDose 30z - : )

- Efficacy: relative risk reduction of hospitalisation or
death by 88% (started within 5 days of symptom onset)
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* Dose
* Nil or mild renal impairment [CrCl = 60ml/min]

2 tablets of Nirmatrelvir (300mg) + 1 tablet of Ritonavir (100mg)
TWICE daily

* Moderate renal impairment (CKD stage 3) [CrCl 30-59mL/min]

1 tablet of Nirmatrelvir (150mg) + 1 tablet of Ritonavir (100mg) TWICE
daily

* Duration: 5 days

» Dispensing
* Full dosing:

« Supply ONE pack (30 tablets) of Paxlovid® 150 mg/100 mg film-coated
tablets in the original box.

* Reduced dosing:

. Sugply 10 x sinEIe-dose boxes (each containing ONE tablet of Nirmatrelvir
150mQg and ONE tablet of Ritonavir 100mg)
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PaX I oV | d ® East and North
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Sample ) S —
prescription East and North Hertfordshire m East and North Hertfordshire m
for FULL HS Trust | : ‘ HHS Trust
dosing PATIENT PRESCRIPTION FORM _ dosing °ATIENT_PRESCRIP1_’IQN FORM
(eGFR .>. only be dispensed &t the pharmacy within the hospitai S :'.” be disponsed at the pharmacy within the hospital
Gomumll'lute) e = Pharmacy use L/ : L, == k = Phnm&y use
Screened by Y Screened by
| B |
Hospital number Sample Prescription | #belos by ’ Hoepital number: Sample Prescription uw 4
‘ | Dispaneed by ‘ | Dispansad by l
Address: XXX — . | Addrass: OOXRXXAX s |
‘ e e Checked by I |c0\ecknd by
| Date of birth: | Date of birth:
T i XXX XHXX =Ly . eé XHTXXS KKK |Gven autby |

} —— -~ . - — d
i One paticnt pack wil be supplied for drugs which are to continue, For short coursea, state Mngth of course.

 —— ——— T _spp—————
‘ Ore pationt pack will be lup_p'“!m‘ drugs which are to continue. FOr short courses, state Mngih of course.

Pharmacy | Phaemacy
R Quantity and R | quantity and

strength strengih

endorsament Paxlovid® endorsement

raevin® ‘ Nirmatrelvir 150mg/Ritonavir 100mg tablets

NematelirToomaiionavie L00Mg Iablet Take ONE tablet of Nirmatrelvir and ONE tablet

Take TWO tablets of Nirmatrelvir and ONE of Ritonavir

tablet of Ritonavir | TWICE daily for 5 days
‘ PO
TWICE daily for 5 days
y y Note to pharmacy:
PO Please dispense in 10 x single-dose boxes &
\ discard remaining Nirmatrelvir 150mg tablets
not required
| Drug allergies / sensitvites Pt weignt _D“,D alergles / sansitatins - Pt. woight
. ) NKDA ) ' P NKDA
| Signature of presorib er Print name © Consukant toam | Signature of prescriber Prnt name Conauliant team
S — Dr ABC =S . DrABC T DcABC. - ____DrABC
Paid / axempt =) Paia / exempt Eloep
Affix stamp here [ Ll Affix stamp here L )
I Jate
xoxtxx | X xx
ENHO0196.-5 ENHDD 1565 o
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 Cautions and special populations

* Renal impairment — contraindicated if CrCl < 30mL/minute

* Hepatic impairment- contraindicated in severe hepatic impairment (child-
pugh class B)

* Pregnancy — Not recommended

« Breast feeding — Discontinue breast feeding during treatment and for 7 days
after the last dose of Paxlovid®

 ADR - nausea, vomiting and diarrhoea
« Contraindications: Hypersensitivity to active substance or any of the

excipients
Drug interactions
* Risk of serious adverse reactions!

« Use the Liverpool COVID19 drug interaction checker for
management of interactions

« Examples of common drug interaction:

« Statins - advice to hold statins for during treatment and for 3 days
after the last dose of Paxlovid®

« DOACSs - Avoid
 Amiodarone — Avoid
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* Liverpool covid drug interaction checker
 https://www.covid19-druginteractions.org/checker

- Example:

COVID Drugs Co-medications Drug Interactions
Check COVID/COVID drug interactions

paxlovid amlodipine Reset Checker

A-Z Class Trade A-Z Class Switch to table view Results Key

Nirmatrelvir/ritonavir (5 Apixaban . .
days) Potential Interaction
Amlodipine Nirmatrelvir/ritonavir (5 days)
Nirmatrelvir/ (5
days)
Amlodipine Amlodipine

(exten ded Look for alternatives

More Info ~

Potential Interaction

Nirmatrelvir/ritonavir (5 days)

Apixaban

Look for alternatives
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Molnupiravir East andmmrth

Hertfordshire
NHS Trust

* Single novel agent

- Efficacy: relative risk reduction of hospitalisation or
death by 30% (started within 5 days of symptom onset)
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Molnupiravir East andmmrth
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Dose
« 800mg (4 X 200mg) twice daily
* Duration
« 5days
* Dispensing: Supply ONE pack of 200 mg capsules (40 capsules pack-
size) per prescription

« Cautions and special populations
* Renal impairment: No dose adjustment is required
* Hepatic impairment: No dose adjustment is required
* Pregnancy: Not recommended

» Breast feeding: Discontinue during treatment and for 4 days after the
last dose Molnupiravir

* ADR: nausea, vomiting, diarrhoea, dizziness

« Contraindications: Hypersensitivity to active substance or any of the
excipients

Drug interactions — no major drug interactions
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UESTIONS?

N
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